G-7090-LM39S

POS NR. SPARE PART DESCRIPTION PCS. [PRODUCT NO.
1 [swITCH 1 ]2258.50
2 |GASKET 1
3 |NUT M4 1
4 |SWITCH BODY 1 |2078.28
5 PLUG 1 ]2078.32
6 |O-RING 16x1.8 1
7  |CARTRIDGE COVER 1 12053.13
8 |ADAPTER 1 12053.73
9 |SCREW M4x30 1
10 |PALTE 150x150 1 ]2073.16
11 |O-RING 49x2 2 19917.490
12 |O-RING 16x2 1 19917.165
13 |SCREW M4x4 1 19903.028
14 [RING 1 12362.67
15  |COVER 1 |2251.60
16 [SCREW M4x4 1 19903.028
17 |PLUG 1 |2347.26
18 |LEVER 1 12825.75




